

安吉鑫沅进出口有限公司
 ANJI SPENQ INDUSTRIAL CO.,LTD
 KN95 质量检验单
 CERTIFICATE OF ANALYSIS OF KN95 FACE MASK

Test Item	Item No.	Requirements	Test Result	Conclusion
Appearance	5.1	The mask shall be clean in appearance and in good shape, and the surface shall not be damaged or stained.	Comply	Pass
Structure and dimensions	5.2	After wearing the mask, it shall be able to cover the mouth, nose and chin of the wearer. It shall conform to the design size and the maximum deviation shall not exceed $\pm 5\%$.	Comply	Pass
Nose clip	5.3.1	The mask shall be equipped with a nose clip made of plastic material.	Comply	Pass
	5.3.2	The length of nose clip shall not be less than 8cm.	9cm	Pass
Mask band	5.4.1	The mask belt should be easy to wear.	Comply	Pass
	5.4.2	The breaking strength at the connection point between each mask belt and the mask body shall not be less than 10N.	19N	Pass
Particulate filtration efficiency (PFE), (%)	5.5	$\geq 95\%$.	97.5%	Pass
Differential pressure (Pa/cm ²)	5.6	$< 350 \text{ Pa/cm}^2$	98 Pa/cm ²	Pass
Microbial cleanliness (cfu/g)	5.7	$\leq 30 \text{ cfu/g}$	15 cfu/g	Pass
Cytotoxicity	5.8.1	The cytotoxicity of mask shall not exceed level 2.	Comply	Pass
Skin irritation	5.8.2	The score of skin irritation of mask should not be greater than 0.4.	Comply	Pass
Delayed type hypersensitivity	5.8.3	The delayed type hypersensitivity reaction of mask should not be greater than level 1.	Comply	Pass
Conclusion: The products is complied with GB2626-2019standard				
LOT No.: 20210302D				

检验 Inspector: Chenlan
 批准 Ratifier: Zhu Ziqing

核校 Corrector: Wang Shengli 日期
 Date: 2021-03-22

安吉鑫沅进出口有限公司
 ANJI SPENQ INDUSTRIAL CO., LTD

